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Company Name SHENZHEN CITY DAXING ADHESIVES CO LTD.

shown on Report

- | RN E L XV FHETTE R FERW T X R R T35 5CMRo%

Address SALCOMP AVENUE, BAO'AN DISTRICT, STREET NEWBRIDGE FURONG

INDUSTRIAL ZONE OF SHENZHEN CITY PLANT NO. 73, BUILDING C

PAF TR 2 A B 5 . B RV 3 1R B R R

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

applicant
=R PRI
Sample Name quick drying adhesive
B DX-460
Model No. DX-460
FEA R H B 2024.04.19
Sample Received Date Apr. 19,2024 R
BE AR H 39 2024.04.19-2024.04.23 2= §
Testing Period Apr. 19,2024 to Apr. 23,2024 w
=T i
R R W PR, ARSI ), SCD, WEr), BB NS
e Inspection & T
Test Requested As specified by client, to test Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I) in the
submitted sample(s).
R0 48 AR W0 5 SR HZ T
Test Method/Test Result(s) Please refer to the following page(s).

) 2 i1
47 9% s 2 # 2024.04.23

Date

HARZLH Technical Manager No. R393382517
TR I e 4 TR A P AR TR T 5 % X ST T AR A X A T R
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MK IE Test Method
S, A AN 28
W H W77 S
Measured
Test Item(s) Test Method Equipment(s)
£ ZHEN 14582:2016 Ic
Fluorine (F) Refer to EN 14582:2016
= Z#EN 14582:2016 IC
Chlorine (Cl) Refer to EN 14582:2016
R ZZEN 14582:2016 IC
Bromine (Br) Refer to EN 14582:2016
fill ZHEN 14582:2016 Ic
Todine (I) Refer to EN 14582:2016
KM ZE R Test Result(s)
. 255 Result .
W7 H Tested Item(s) a 00 76 H FR MDL
3 Fluorine (F) N.D. 10 mg/kg
& Chlorine (CI) N.D. 10 mg/kg
¥ Bromine (Br) N.D. 10 mg/kg
fift Todine (I) N.D. 10 mg/kg

FE B/ EBAAL I R Sample/Part Description

FF5  CTIFESIID
No. CTI Sample ID

002

1

ZiE:

Remark:

HR:
Note:

Hotline:400-6788-333

B
Description

i WA

Transparent liquid

ND. = RAH ChTF R R
-mg/kg = ppm = Hm2Z—
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
AR E P REEES R, #%E AVARRESEN . ARt REERA.

The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.
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FEPUFFE Test Process
LR TR B _— FE B RV
Weigh and place sampleina  — —" Combust the sample in

Fill the bomb with oxygen

sample cup of bomb

oxygen bomb

J

H IC 43 #7 ] FHRAK e R
A Make up with
Analyzed by IC

ultra-purity water

—

R R F RN
Transfer the sample solution

into a volumetric flask
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FE AR R

Photo(s) of the sample(s)
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75 B Statement:

1 AR 5 o N7, <t P MR IR 54 3 0 A
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MEIRA T BIRSHNE . RS E E R IR A, W RN RS 5T, CTIRIZ SEH S
The Company Name shown on Report and Address, the sample(s) and sample information was/were provided by the
applicant who should be responsible for the authenticity which CTI hasn’t verified;
3. AR AR £ SR AR B2 AL i 155
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. BRAER AU, RS HRILAC-G8:09/2019 / CNAS-GLO15:2022 i FH i 5142 52 (w=0) — J0 5 MU T 745 & M 0
Unless otherwise stated, the decision rule for conformity reporting is based on Binary Statement for Simple Acceptance
Rule (w=0) stated in ILAC-G8:09/2019 / CNAS-GLO015:2022;
5. RACTIBHIFIE, AFED EHIAR S
Without written approval of CTI, this report can’t be reproduced except in full;
6. WK S SN B S PN B R ZER, DOy,
In case of any discrepancy between the English version and Chinese version of the testing reports (if generated), the
Chinese version shall prevail.

***?&%%;ﬁ***

*** End of report ***
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M‘f%Appendix

% 12245 B.Client Reference Information

WBET- B, BRlEIEET, MAS: DX-4958, DX-4148, DX-4038, DX-4248, DX-4018, DX-1018, DX-4968,
DX-105, DX-502, DX-4608, DX-4609, DX-4607

ZP2ZEF GERRAFEM) Client Reference Photo (Non-tested sample)
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75 B Statement:

L skl HiEE R A, P E RO L E S DT, CTIRIZSEH H St
The Appendix Information was/were provided by the applicant who should be responsible for the authenticity
which CTI hasn’t verified.

2. BRI 2¥A2240216103101002E4 5 (A 7S
The Appendix Information is/are the supplement(s) for the Report A2240216103101002E.

S B R
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